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HESNZ

3 Heb Place

Takanini, Auckland, New Zealand

Order:

Invoice:

Date:

Certificate No:

RIGGING 

SCREWS  J/J

Size QTY WORKING 

TENSION 

(T) BREAKING LOAD

TEST 

LOAD（T)

TEST 

RESULTS(T)
STANDARD TEST 

LOAD(T)

TEST 

RESULTS(T)

16MM 40 0.75 1.5 QUALIFIED
4.5 4.6

20MM 30 1.25 2.5 QUALIFIED
7.5 7.8

24MM 20 2.5 5 QUALIFIED

15 15.5

                     Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust
Bundoora  Victoria 3083 Australia

PRODUCT: RIGGING SCRES JJ

231212

CHECK LOAD

Customer Sold To:

46005

6017
8/01/2024

MILL TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been This is to certify that the nominated product has been inspected and tested with following results.
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